=X5" 1250LB ENGINE STAND

| OPERATING INSTRUCTIONS MANUAL

MODEL : ES1250LB

XFIVE

- 9

20O
P
15" ~ &y

22 25 24 25 26



=) 5=" 1250LB ENGINE STAND

OPERATING INSTRUCTIONS MANUAL

XFIVE
®
MODEL : ES1250LB
ITEM| STOCK CODE DESCRIPTION QTY|ITEM| STOCK CODE DESCRIPTION  |Q1
I MAIN POST 1| 15 ROTATION HANDLE | 1
2 FRONT HEAM 2 | 16 HAMERLATE 1
3 SIDE HEAM 1| 17 WHELL,REAR 3-1/8” | 2
2 BOLT M12x90 4 e Tk CASTER3-1727 ,
5 e 12 | 19 BOLT M8x20 8
6 HEXNUT M12 8 | 20 HEX NUT,MS 8
7 BOLT M12x30 2 | 21 LOCK WASHER.8 | 8
8 HEAD,MOUNTING PLATE| 1 | 22 BOLT,M10x60 2
9 LOCK PIN 1| 23 WASHERFLAT 10 | 2
10 |  TRI25010 MOUNTING ARMS 4 | 24 LOCK WASHER,10 | 2
1 BOLT M12x50 4 | 25 HEX NUT,M10 2
12 WASHER FLAT 12 12 | 26 STEEL TUBE 2
13 HEX NUT M12 4 DEITRMI250ES MOUNTING
14 TOOL TRAY 1 DHTRMP1250ES| MOUNTING PLATE




